



Review Timing of the First Dose of the Hepatitis B Vaccine in **Preterm Infants**

Donna Lei^{1,†}, Taryn Miller^{2,†}, Jeremy Carr^{1,3}, Jim Buttery^{4,5}, Claudia A. Nold-Petry^{1,6}, Marcel F. Nold^{1,2,6,*,‡} and Atul Malhotra 1,2,6,*,‡

- Department of Paediatrics, Monash University, Melbourne, VIC 3168, Australia
- 2 Monash Newborn, Monash Children's Hospital, Melbourne, VIC 3168, Australia
- 3 Department of Infection and Immunity, Monash Children's Hospital, Melbourne, VIC 3168, Australia
- 4 Centre for Health Analytics, Melbourne Children's Campus, Melbourne, VIC 3052, Australia 5
- Department of Paediatrics, University of Melbourne, Melbourne, VIC 3052, Australia 6
 - The Ritchie Centre, Hudson Institute of Medical Research, Melbourne, VIC 3168, Australia
- Correspondence: marcel.nold@monash.edu (M.F.N.); atul.malhotra@monash.edu (A.M.)
- + These authors contributed equally to this work.
- These authors contributed equally to this work. ŧ

Abstract: Introduction: The World Health Organization (WHO) recommends all newborn infants receive the first dose of the hepatitis B vaccine within 24 h of birth irrespective of maternal hepatitis B carrier status. However, the physiological immaturity of the immune system in preterm infants may influence the immune responses to the vaccine particularly in the first few days and weeks of life, and adverse events may occur following vaccination that are not observed in infants born at term. Objectives: To review existing published guidelines surrounding timing of the first dose of the hepatitis B vaccine in preterm infants born to hepatitis B surface antigen negative (HBsAgnegative) mothers. Methods: A search was performed for relevant papers and guidelines published between January 2002 and July 2022 on the Ovid MEDLINE and Embase databases and through targeted searches. Two authors independently reviewed the search results to identify relevant sources, which were then analysed and described through narrative synthesis. Results: Twentyseven relevant papers and guidelines regarding 15 countries and regions were included. Of these, 13.3% of guidelines, which represented 16.8% of the overall population of 4.1 billion people covered by the identified guidelines, recommended a nationwide birth dose of the hepatitis B vaccine to all preterm infants. In 40.0% of guidelines (77.9% of the overall population), the birth dose was only recommended for infants with a birth weight of more than 2000–2200 g. Another 33.3% of countries and regions (covering 4.4% of the population) recommended no universal birth dose for all infants, including preterm infants, whilst 13.3% (1.0% of the population) had guidelines that varied between jurisdictions and hospitals within their country/region. Conclusions: Existing guidelines surrounding the timing of the first dose of the hepatitis B vaccine in preterm infants vary substantially between countries and regions. Further research comparing the immunogenicity and safety of different hepatitis B vaccine schedules is needed to provide concrete evidence to provide guidance regarding the timing of vaccination against hepatitis B in preterm infants.

Keywords: adverse effects; hepatitis B vaccination; immune response; preterm neonate; schedule

1. Introduction

Hepatitis B is a viral infection of the liver caused by the hepatitis B virus (HBV) and remains a serious public health concern worldwide. One of the most common routes of transmission is vertically, i.e., through mother-to-child transmission at birth [1]. Perinatal hepatitis B transmission is estimated to account for up to 50% of hepatitis B carriers in countries such as China [2]. Compared to those infected with hepatitis B during adulthood, infants with hepatitis B are 90% more likely to develop chronic infection (overall 10–20%



Citation: Lei, D.; Miller, T.; Carr, J.; Buttery, J.; Nold-Petry, C.A.; Nold, M.F.; Malhotra, A. Timing of the First Dose of the Hepatitis B Vaccine in Preterm Infants. Vaccines 2022, 10, 1656. https://doi.org/10.3390/ vaccines10101656

Academic Editor: Pedro Plans-Rubió

Received: 4 September 2022 Accepted: 28 September 2022 Published: 2 October 2022

Publisher's Note: MDPI stays neutral with regard to jurisdictional claims in published maps and institutional affiliations



Copyright: © 2022 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access article distributed under the terms and conditions of the Creative Commons Attribution (CC BY) license (https:// creativecommons.org/licenses/by/ 4.0/).

risk) therefore causing liver disease or cancer later in life [3]. The most effective way of preventing the spread of hepatitis B in general is through vaccination. Globally, hepatitis B immunisation has been effective in preventing vertical transmission [4]. The World Health Organization (WHO) thus recommends that all newborns, regardless of maternal hepatitis B surface antigen status, receive the first dose of the hepatitis B vaccine within 24 h of birth. This universal birth dose was recommended by WHO due to the failure of progression towards hepatitis B elimination goals using selective approaches to birth-dose immunisation based on maternal hepatitis B surface antigen (HBsAg) status. [5]. However, national action plans may differ, with low prevalence countries adopting a more targeted, screening-based vaccination policy. This review focuses on policies surrounding vaccination of preterm infants, and broader consideration of universal birth dose immunisation vs. risk-based approaches is beyond the scope of this review.

Limited research exists regarding optimal timing of the first dose of the hepatitis B vaccine specifically in preterm infants. Compared to term infants, premature neonates are at an increased risk of serious illness from diseases preventable by vaccines; besides hepatitis B, these include diphtheria, pertussis, and *Haemophilus influenzae* type B [6]. However, compared with term infants, the immunogenicity of hepatitis B vaccines is reduced in low birth weight and preterm infants [7]. This and other circumstances have led to discrepancies in practice worldwide, with some practitioners delaying the first dose of the hepatitis B vaccine. Further, recent research has shown that early administration of the hepatitis B vaccine (i.e., within the first 24 h of life) is associated with increased type 2 immune polarisation, which in turn was associated with cardiopulmonary disease in preterm neonates [8]. This review seeks to provide an overview of current practice, as informed by international guidelines around the timing of hepatitis B vaccination in preterm infants and the current criteria used to guide delayed administration of the first dose of the vaccine to hepatitis B surface antigen negative (HBsAg-negative) mothers in various countries and regions.

2. Methods

2.1. Search Strategy and Study Selection

A search was performed for peer reviewed publications to identify guidelines specifically related to hepatitis B vaccination in preterm infants. The search strategy is outlined in Table 1. Relevant peer reviewed articles and guidelines published between 1 January 2002 and 12 July 2022 were found by searching the Ovid MEDLINE and Ovid Embase databases. We also searched bibliographies of the studies we identified and conducted targeted internet searches using conventional search engines (including Google Scholar) to find further relevant sources. The WHO database on hepatitis B vaccination schedules was used to cross-reference our search regarding current birth dose practice at country level [9]. We included all papers that were either published in English or for which English translations were available and limited the results to only include human studies.

2.2. Inclusion Criteria

The inclusion criteria were articles and guidelines that discussed the timing of the first dose of the hepatitis B vaccine in preterm infants born to HBsAg-negative mothers. Eligible sources were government and national immunisation program guidelines, and studies that referenced relevant national guidelines. Guidelines were only included if they specifically discussed preterm infants.

2.3. Exclusion Criteria

Studies were excluded if they met any of the following criteria: included animal subjects or published prior to 1 January 2002.

Concept	Search Items	MeSH Terms
Vaccination	vaccin * OR immunis * OR immuniz * OR inoculat *	"vaccination", "vaccines", "vira vaccines" "immunization", "immunization programs", "vaccines, DNA"
Preterm	preterm OR prematur *	"infant, premature", "prematur birth"
Infant	infant OR neonat * OR baby OR babies	"infant, extremely premature" "infant, premature, diseases"
Timing	timing OR time OR timetable OR schedule OR program * OR plan OR guideline * OR strateg * OR procedur *	"practice guideline"

Table 1. Search strategy—search items and MEDLINE medical subject heading (MeSH) terms used.

2.4. Systematic Review

The search results from all databases were imported to the Covidence systematic review software (Veritas Health Innovation, Melbourne, Australia), where duplicate articles were automatically removed. Two authors independently screened all articles based on their title and abstract to determine their eligibility, based on the inclusion and exclusion criteria. Findings from the relevant guidelines were then analysed and presented through narrative synthesis.

3. Results

Our search strategy through Ovid MEDLINE and Ovid Embase identified a total of 1386 papers, of which 471 duplicate records had been removed. A total of 1317 articles were excluded after title and abstract screening because they did not discuss hepatitis B vaccinations in infants, and we were unable to access the full text of nine studies. A further 51 studies were excluded due to the following reasons: not outcome of interest or guideline (27), full text not in English (16) or did not discuss preterm infants (8). An additional 18 sources were identified by reviewing the bibliographies of relevant articles and by conducting targeted internet searches. In total, 27 papers and guidelines were eligible for inclusion in this review (Figure 1). These 27 documents pertain to guidelines

1857 Records identified 663 Medline 1194 Embase 471 Duplicate records removed 1386 Records screened by title and abstract 1317 Records excluded Records sought for retrieval 69 9 Records not retrieved 60 Records assessed for eligibility 51 Records excluded Not outcome of interest or guideline 27 16 Full text not in English 8 Did not discuss preterm infants 18 Additional records identified by reviewing bibliographies of relevant studies and targeted Google searches 27 Records included in review

that impact a population of 4.1 billion people, i.e., to approximately half of the world's current total population.

Figure 1. PRISMA flow chart of search results.

Our results show that, despite WHO's recommendation for all infants to receive their first dose of the hepatitis B vaccine as soon as possible after birth [5], guidelines vary between countries such as Australia, China, India, the United Kingdom (UK) and the United States of America (USA). In Canada and Macau, hepatitis B vaccination guidelines even varied within the country/region. In total, we identified 15 countries and regions for which relevant guidelines existed and were available to view online and in English. The guidelines we identified are summarised in Table 2, grouped according to their respective country or region. The most common reason for not listing a country/region was that we were unable to identify guidelines that specifically discussed the timing of the first dose of the hepatitis B vaccine in preterm infants.

Country/Region	References	Guideline
Australia	Australian Immunisation Handbook (2021) [10] Chaudhari (2021) [11] Australian Immunisation Handbook (2020) [12]	Preterm infants receive the first dose of Engerix-B ¹ or H-B-Vax II ² within 24 h of birth, if medically stable. Infants with a birth weight < 2000 g or gestation < 32 weeks receive an additional booster dose at 12 months of age.
Canada	Government of Canada (2021) [13] Government of Canada (2020) [14]	In jurisdictions where guidelines recommend infants to receive the first dose of Engerix-B ¹ or Recombivax ³ at birth, this recommendation includes a delay of this first dose in infants with a birth weight < 2000 g until the infant reaches 2000 g or at hospital discharge, whichever occurs first.
China	Zhou et al. (2020) [15]	 Preterm infants with a birth weight ≥ 2000 g receive the first dose at birth ⁴, if medically stable. Preterm infants who are not medically stable should receive appropriate management and be given the first dose 1 week after becoming medically stable. Infants with a birth weight < 2000 g receive the first dose ⁴ when the infant reaches 2000 g or at hospital discharge.
Germany	Robert Koch Institute (2022) [16]	Preterm infants receive the first dose ⁵ at 2 months of age as part of a combination vaccine (DTaP-IPA-Hib-HepB).
India	Ministry of Health & Family Welfare, Government of India (2018) [17] Ministry of Health & Family Welfare, Government of India (2017) [18] Dutta (2014) [19]	Preterm infants with a birth weight ≥ 2000 g receive the first dose ⁶ within 24 h of birth. Infants with a birth weight < 2000 g receive the first dose ⁶ at 30 days of age and when medically stable.
Ireland	Health Service Executive (2022) [20] Health Service Executive (2022) [21]	Preterm infants receive the first dose ⁷ at 2 months of age as part of a hexavalent vaccine.
Israel	Ministry of Health, State of Israel (2022) [22]	Preterm infants with a birth weight ≥ 2000 g receive the first dose shortly after birth 8 .Preterm infants with a birth weight < 2000 g receive the first dose 8 when the infant reaches 2000 g or at hospital discharge or at 1 month of age, whichever occurs first.Infants discharged before reaching 1 month of age or 2000 g can receive the first dose 8 if medically stable and consistently gaining weight.
Latin America and the Caribbean	Pan American Health Organization (2017) [23]	Preterm infants receive the first dose ⁹ as soon as possible after birth, preferably within 24 h. Preterm infants with a birth weight < 2000 g require an additional booster dose.
Macau	Centro Hospitalar Conde de Sao Januario hospital guidelines as per Choi et al. (2019) [24]	Preterm infants receive the first dose at birth ¹⁰ . Preterm infants with a birth weight < 2000 g receive a booster dose during their 2nd month of life, in addition to the routine schedule.
Netherlands	Rouers et al. (2019) [25] Scheepers et al. (2017) [26]	Preterm infants receive the first dose ¹¹ between 6 and 9 weeks of age as part of a combination vaccine (DTaP-IPV-Hib-HepB).
New Zealand	Ministry of Health, New Zealand Government (2020) [27]	Preterm infants receive the first dose ⁷ at 6 weeks as part of a hexavalent vaccine, if medically stable.

Table 2. Summary of guidelines on timing of the first dose of the hepatitis B vaccine in preterm infants born to HBsAg-negative mothers. Footnotes in this table refer to vaccination details.

Country/Region	References	Guideline
Portugal	SNS24 (2022) [28]	Preterm infants with a birth weight \geq 2000 g receive the first dose at birth 12 .Preterm infants with a birth weight < 2000 g receive the first dose 12 when the infant reaches 2000 g or at 1 month of age whichever occurs first.
Taiwan	Chen et al. (2014) [29]	 Preterm infants with a birth weight ≥ 2000–2200 g receive the first dose at birth ¹³. Preterm infants with a birth weight < 2000–2200 g receive the first dose ¹³ when the infant reaches 2000–2200 g.
United Kingdom	UK Health Security Agency (2013) [30]	Preterm infants receive the first dose ⁷ at 8 weeks of age as part of a hexavalent vaccine.
United States of America	Centers for Disease Control and Prevention (2021) [31] AAP Committee on Infectious Diseases (2018) [32] Phillips et al. (2013) [33] Advisory Committee on Immunization Practices (2011) [34] AAP Committee on Infectious Diseases (2003) [35] Advisory Committee on Immunization Practices and American Academy of Family Physicians (2002) [36]	Preterm infants with a birth weight ≥ 2000 g receive the first dose within 24 h of birth ^{1,3} . Preterm infants with a birth weight < 2000 g receive the first dose ^{1,3} when the infant reaches 1 month of age or at hospital discharge, whichever occurs first.

Table 2. Cont.

¹ Engerix-B Paediatric (1.0 mL = 10 μg hepatitis B surface antigen protein); ² H-B-Vax II (0.5 mL = 5 μg Hepatitis B surface antigen protein); ³ Recombivax HB-Paediatric (0.5 mL = 5 μg Hepatitis B surface antigen protein); ⁴ Recommended dose 0.5 mL = 5 μg; no specific vaccine details provided; ⁵ Infanrix Hexa, Hexyon, Vaxelis; guideline does not specify dosage; ⁶ Recommended dose 0.5 mL of a hepatitis B vaccine; no hepatitis B surface antigen protein); ⁸ Guideline does not specified; ⁷ Infanrix Hexa (DTaP-HepB-IPV-Hib); 0.5 mL = 10 μg hepatitis B surface antigen protein; ⁸ Guideline does not specify vaccine drug name or dosage; ⁹ Guideline mentions the replacement of the plasma-derived hepatitis B vaccine with a recombinant hepatitis B vaccine. Recommended dosage of 5 μg in 0.5 mL suspension, guideline does not specify vaccine drug name; ¹⁰ Paper does not mention vaccine type or dosage recommendations; ¹¹ DTaP-IPV-Hib-HBV vaccine, but no dose or vaccine drug name specified; ¹² Recommended dose 0.5 mL (5 or 10 μg antigen depending on the manufacturer), drug name not specified; ¹³ Recombinant HBV vaccine, Engerix-B (20 μg per 1 mL) or H-B-Vax II (5 μg per 0.5 mL).

3.1. Nationwide Birth Dose

Of the 15 countries/regions for which we were able to identify relevant guidelines, two (13.3% of countries/regions, 16.8% of the overall population affected by the guidelines included in this review) have guidelines stating that all infants, including preterm infants, should receive their first dose of the hepatitis B vaccine within 24 h of birth. These are Australia [10–12] and Latin America and the Caribbean [23]; note that Latin America and the Caribbean share the same guideline. Furthermore, these regions recommend an additional booster dose for particularly vulnerable preterm infants, defined in Australia as a birth weight < 2000 g or being born at a gestational age of < 32 weeks, and in Latin America and the Caribbean as a birth weight < 2000 g. Australian guidelines also discuss measuring hepatitis B surface antibody (HBsAb) titres in these vulnerable infants, with practitioners having the option to either measure antibody levels at seven months of age and provide the booster dose at 12 months of age if the titre is <10 mIU/mL, or to give the booster dose at 12 months of age regardless of antibody titres [11].

3.2. Nationwide Birth Dose Subject to Birth Weight

Six countries (40.0% of countries/regions, 77.9% of the overall population) have national guidelines that recommend a birth dose of the hepatitis B vaccine subject to the infant having reached a particular birth weight. These countries are China [15], India [17–19], Israel [22], Portugal [28], Taiwan [29] and the United States of America (USA) [31–36]. In China, India, Israel, Portugal and the USA, the birth weight threshold is 2000 g, whilst in Taiwan it is 2000–2200 g.

Each of these six countries outlines similar recommendations regarding when infants born below the birth weight threshold can receive their first dose of the hepatitis B vaccine. In general, these guidelines consist of three main criteria: the infant reaching a predefined weight or age, or being discharged from hospital. In China, infants with a birth weight of less than 2000 g are recommended to receive their first dose of the hepatitis B vaccine once their weight reaches \geq 2000 g or just before discharge from hospital [15], whilst in Taiwan, guidelines recommend the first dose to be given once infants reach a weight of 2000–2200 g [29]. Indian guidelines state that the first dose should be given once the infant reaches 30 days of age and is medically stable [19], and in Portugal, preterm infants receive the first dose either at 2000 g or at one month of age, whichever occurs first [28]. Guidelines from the USA state that preterm infants with a birth weight of less than 2000 g should receive their first dose of the hepatitis B vaccine at either one month of age or at hospital discharge, if being discharged with a weight < 2000 g but are medically stable and consistently gaining weight [31–36]. The threshold in Israeli guidelines is similar and recommends infants to receive the first dose when they reach either 2000 g, one month of age or at hospital discharge, whichever occurs first [22].

3.3. Nationwide No Universal Birth Dose

Of the 15 countries/regions identified, five (33.3% of countries/regions, 4.4% of the overall population) have nationwide guidelines which do not include a universal birth dose. These countries instead recommend the first dose of the hepatitis B vaccine to be given during the first six to nine weeks of life to all infants, including preterm infants, as part of the routine hepatitis B vaccination series. These countries are Germany [16], Ireland [20,21], the Netherlands [25,26], New Zealand [27], and the United Kingdom (UK) [30]. The country with the earliest hepatitis B vaccination of these five is New Zealand, which recommends the first dose at six weeks of age for all infants, including medically stable preterm infants [27]. Dutch guidelines recommend practitioners to provide the first dose between six to nine weeks of age [25,26], whilst guidelines from Germany, Ireland and the UK state that all infants should receive their first dose of the hepatitis B vaccine at the age of two months [16,20,21] or eight weeks [30]. Of note, each of these countries recommend the first dose of the hepatitis B vaccine to be provided as part of a hexavalent combination vaccine (DTaP-IPV-Hib-HepB), providing protection against diphtheria, tetanus, pertussis, poliomyelitis, *Haemophilus influenzae* type b and hepatitis B [37].

3.4. Countries/Regions with Varying Guidelines

Of the relevant sources identified, our data indicated that two (13.3%/1.0%) countries/regions have guidelines regarding timing of the first dose of the hepatitis B vaccination in preterm infants that vary between jurisdictions [13,14] or hospitals [24]. The Government of Canada's guidelines recommend that in provinces where infants routinely receive a birth dose of the hepatitis B vaccine, the first dose should be delayed in infants with a birth weight of less than 2000 g until they weigh 2000 g or at hospital discharge, whichever occurs first [13,14]. However, our search results did not identify guidelines specific to any Canadian jurisdictions. In Macau, guidelines at the Centro Hospitalar Conde de Sao Januario Hospital recommend all infants, including preterm infants, to receive the first dose of the hepatitis B vaccine at birth [24]. Additionally, preterm infants with a birth weight of less than 2000 g are recommended to have an additional booster dose during their second month of life. We were unable to identify guidelines from other hospitals in Macau regarding the timing of the first dose of the hepatitis B vaccine.

The types of guidelines surrounding the timing of the first dose of the hepatitis B vaccine in preterm infants are summarised in Figure 2.



Figure 2. Summary of guidelines surrounding timing of the first dose of the hepatitis B vaccine in preterm infants born to HBsAg-negative mothers and countries/regions within each category. Area of circles is proportional to the number of countries/regions in each category, and the area of the rectangles is proportional to the population affected by the guideline. Total population of listed countries is 4.08 billion people [38].

4. Discussion

Evidence from a recent longitudinal study in preterm infants and accompanying animal data revealed that type 2-polarised inflammation underpins the neonatal chronic lung disease, bronchopulmonary dysplasia (BPD) [8]. This type 2-polarisation was augmented if the hepatitis B vaccine was administered immediately after birth to the preterm infants enrolled in this study, but not if administration was delayed to approximately day seven of life (e.g., odds ratio (OR) 10.8 for a dose of the hepatitis B vaccine within the first 24 h of life vs. no vaccine within this period, 95% confidence interval (CI) 2.9–40, p = 0.0004; odds ratios were similar for the same comparison at weeks 1 and 2 of life, e.g., OR 28.5, 95% CI 3.0–273, p = 0.004) [8]. Notably, all of these infants were born to HBsAg-negative mothers. This finding raised the concern that the birth dose of the hepatitis B vaccine may be associated with an unfavourable immune polarisation in preterm infants and therefore may constitute a risk of harm in this population. Hence, preterm infants born to mothers not infected with hepatitis B might benefit from a delay of their first hepatitis B vaccine dose. This information raised questions about the best time to vaccinate these infants—which is the reason we conducted this review. However, we observed considerable variability in current international guidelines between countries and even within countries regarding this question, in both the timing of the first vaccination and doses used.

This variability in recommendations is at least in part justified by variations in hepatitis B prevalence and transmission rates, and therefore cost-effectiveness of different vaccination schedules. For example, hepatitis B vaccination for infants in the UK was not introduced until 2017, when the combination vaccine became available, for HBs-Ag negative mothers due to the low prevalence and low rates of vertical transmission [39] of hepatitis B in this country. It was determined that hepatitis B vaccination would only be cost-effective when a combination vaccine rather than a monovalent hepatitis B vaccine was used [40]. Since in infants < 6 weeks old only the monovalent preparation of the hepatitis B vaccine is approved [32], these infants had not been recommended to receive a birth dose.

In contrast, Australia and Latin America (13% of all regions, 17% of the overall population) have guidelines recommending a nationwide birth dose of the hepatitis B vaccine for all infants. The Australian Department of Health recommends that premature infants should receive vaccines in line with the recommended scheduling at chronological age without prematurity correction, provided they are medically stable with no contraindications to vaccination.

Administration of a birth dose reduces the risk of hepatitis B transmission in infants by up to 90% and is also associated with high seroprotective levels of > 95% especially when a four-dose schedule is used [41,42]. In preterm infants, apnoea, bradycardia and desaturations may be more likely to occur following immunisations [43,44], but these reactions can be safely mitigated with close monitoring and do not usually require intervention other than slight escalation of respiratory support. Beyond such early reactions, no other risk of harm has been demonstrated for preterm infants thus far; however, there is limited evidence in this field, particularly regarding vaccination timing.

A further 33% of countries/regions (4% of the overall population) had guidelines recommending no universal birth dose and instead the first dose at six to nine weeks of chronological age. One of the major benefits of later vaccination is that the hepatitis B vaccine can be provided as part of a combination vaccine to protect against other childhood illnesses that is only available to infants \geq 6 weeks old [32]. Compared to monovalent vaccines, combined vaccination reduces the number of injections for the infant [45], increases vaccine coverage [46], is more convenient for families as it requires less clinic visits [47], and most commonly is more cost-effective [40].

The most common type of guideline (40%, 78% of the overall population) recommended a nationwide birth dose of the hepatitis B vaccine subject to infants being born with a birth weight of approximately 2000 g. These guidelines reflect existing literature, which shows high seroprotective levels of > 90% in preterm infants when the first dose of the hepatitis B vaccine is delayed until a weight of 2000 g is reached postnatally [48–50]. For example, in one study of preterm infants which compared those that received their first hepatitis B vaccine dose once they reached a weight of 1000 g vs. 2000 g found that 79% and 91% of infants, respectively, achieved seroprotective titres against hepatitis B [49].

The main limitations of our study were that we were only able to include countries with guidelines published online and in English and those that had specific recommendations for preterm infants. Compiled country-level data may not include details about preterm-specific guidance and not all individual country guidelines were reviewed. This circumstance limited our ability to describe patterns in timing of the first dose of the hepatitis B vaccination in preterm infants more widely. Where possible, dosing regimens of the hepatitis B vaccines were researched and outlined in Table 2 according to the guidelines of the regions and countries. However, there was wide variability in the level of information available on specific drugs licensed for use and on the specific dosing recommendations within the text of each guideline. Further, parts of our data for some countries and regions were extracted from articles which cited relevant guidelines rather than directly from published guidelines. As a result, it was difficult to determine the recency of the information we retrieved. When interpreting these results, it is also important to consider the differences between published guidelines and the actual implementation of these recommendations, as many barriers to timely vaccination of preterm infants have been identified, including concerns regarding the safety of the vaccine [51,52].

Future research should focus on weighing the risks and benefits of different approaches regarding timing of the first dose of the hepatitis B vaccine in preterm infants, including comparing the immunogenicity and safety of different schedules.

5. Conclusions

Guidelines relating to the timing of the first dose of the hepatitis B vaccine in preterm infants born to HBsAg-negative mothers show considerable variation between countries and regions. The guidelines most commonly adopted by countries/regions include a birth dose that is subject to infants being born with a birth weight of at least 2000–2200 g, or no universal birth dose and instead the first dose at six to nine weeks of age for all infants. The large variability between guidelines is at least in part justified by factors specific to countries and regions, such as the prevalence of hepatitis B infection. However, we argue that new safety concerns regarding the birth dose in preterm infants should be considered going forward, particularly in regions in which have comprehensive maternal hepatitis B screening programs.

Author Contributions: Concept, Design: C.A.N.-P., M.F.N., A.M.; Data collection: D.L., T.M.; Data analysis: All; Validation: M.F.N., A.M.; Manuscript draft: D.L., T.M.; Manuscript review and editing: All; Supervision: M.F.N., A.M. All authors have read and agreed to the published version of the manuscript.

Funding: This work was supported by NHMRC Investigator Grants 1173584 to C.A.N.-P. and 2008793 to A.M. M.F.N. was supported by a Fellowship from the Fielding Foundation.

Institutional Review Board Statement: Not applicable.

Informed Consent Statement: Not applicable.

Data Availability Statement: Detailed search data available from authors on request.

Acknowledgments: We are grateful for the support we have received from Paula Todd and Keren Moskal who assisted with developing the search strategy and accessing relevant papers.

Conflicts of Interest: The authors declare no conflict of interest.

References

- 1. World Health Organization. *Hepatitis B*; World Health Organization: Geneva, Switzerland, 2022; Available online: https://www.who.int/news-room/fact-sheets/detail/hepatitis-b (accessed on 12 July 2022).
- Department of Health and Aged Care. Pregnancy Care Guidelines. Hepatitis B; Australian Government: Canberra, Australia, 2022. Available online: https://www.health.gov.au/resources/pregnancy-care-guidelines/part-f-routine-maternal-health-tests/ hepatitis-b (accessed on 1 October 2022).
- Umar, M.; Hamama-Tul-Bushra; Umar, S.; Khan, H. HBV perinatal transmission. *Int. J. Hepatol.* 2013, 2013, 875791. [CrossRef] [PubMed]
- 4. Centers for Disease Control and Prevention. *About Global Hepatitis B*; Centers for Disease Control and Prevention: Atlanta, GA, USA, 2022. Available online: https://www.cdc.gov/globalhealth/immunization/diseases/hepatitis-b/about/index.html (accessed on 10 August 2022).
- 5. World Health Organization. *Global HIV Hepatitis and Sexually Transmitted Infections Programmes. Global Hepatitis Report;* World Health Organization: Geneva, Switzerland, 2017.
- 6. Sioriki, A.A.; Gkentzi, D.; Papadimitriou, E.; Dimitriou, G.; Karatza, A. Vaccinations in infants born preterm: An update. *Curr. Pediatr. Rev.* **2020**, *16*, 148–155. [CrossRef] [PubMed]
- Fan, W.; Zhang, M.; Zhu, Y.M.; Zheng, Y.J. Immunogenicity of hepatitis B vaccine in preterm or low birth weight infants: A meta-analysis. *Am. J. Prev. Med.* 2020, 59, 278–287. [CrossRef] [PubMed]
- Lao, J.C.; Bui, C.B.; Pang, M.A.; Cho, S.X.; Rudloff, I.; Elgass, K.; Schröder, J.; Maksimenko, A.; Mangan, N.E.; Starkey, M.R.; et al. Type 2 immune polarization is associated with cardiopulmonary disease in preterm infants. *Sci. Transl. Med.* 2022, 14, eaaz8454. [CrossRef] [PubMed]
- World Health Organization. Vaccination Schedule for Hepatitis B; World Health Organization: Geneva, Switzerland, 2022; Available online: https://immunizationdata.who.int/pages/schedule-by-disease/hepatitisb.html (accessed on 1 October 2022).
- 10. Department of Health and Aged Care. *Hepatitis B;* Australian Government: Canberra, Australia, 2021. Available online: https://immunisationhandbook.health.gov.au/contents/vaccine-preventable-diseases/hepatitis-b (accessed on 12 July 2022).
- 11. Chaudhari, T. Vaccinations in the newborn. Best Pract. Res. Clin. Obstet. Gynaecol. 2021, 76, 66-82. [CrossRef] [PubMed]

- 12. Department of Health and Aged Care. *Vaccination for Preterm Infants*; Australian Government: Canberra, Australia, 2020. Available online: https://immunisationhandbook.health.gov.au/contents/vaccination-for-special-risk-groups/vaccination-for-preterm-infants (accessed on 12 July 2022).
- Government of Canada. Recommended Immunization Schedules: Canadian Immunization Guide; Government of Canada: Ottawa, ON, Canada, 2021; Available online: https://www.canada.ca/en/public-health/services/publications/healthy-living/canadianimmunization-guide-part-1-key-immunization-information/page-13-recommended-immunization-schedules.html#p1c12a2. (accessed on 12 July 2022).
- Government of Canada. Immunization of Infants Born Prematurely: Canadian Immunization Guide; Government of Canada: Ottawa, ON, Canada, 2020; Available online: https://www.canada.ca/en/public-health/services/publications/healthy-living/canadianimmunization-guide-part-3-vaccination-specific-populations/page-5-immunization-infants-born-prematurely.html (accessed on 12 July 2022).
- 15. Zhou, Y.H.; Hu, Y.; Liu, X.; Yang, H. CSOG MFM committee guideline: Management of hepatitis B during pregnancy and prevention of mother-to-child transmission of hepatitis B virus (2020). *Matern. Fetal Med.* **2021**, *3*, 7–17. [CrossRef]
- 16. Robert Koch Institute. *Recommendations by the Standing Vaccination Committee (STIKO)*; Robert Koch Institute: Berlin, Germany, 2022.
- 17. Aggarwal, M.K.; Machado, L. Immunization handbook for health workers. In WHO Country Office for India; Ministry of Health & Family Welfare: New Delhi, India, 2018.
- 18. Ministry of Health & Family Welfare. Frequently Asked Questions on Immunization. In *JSI*; Ministry of Health & Family Welfare: New Delhi, India, 2017.
- 19. Dutta, A.K. Immunization in practice—Clearing the cobwebs: Author's reply. Indian J. Pediatr. 2014, 1, 423. [CrossRef] [PubMed]
- 20. National Immunisation Advisory Committee. Hepatitis B; Department of Health, Health Service Executive: Dublin, Ireland, 2022.
- 21. National Immunisation Advisory Committee. *General Immunisation Procedures;* Department of Health, Health Service Executive: Dublin, Ireland, 2022.
- 22. Ministry of Health. *Vaccines for Premature Babies;* State of Israel: Jerusalem, Israel, 2022. Available online: https://www.health.gov. il/English/Topics/Pregnancy/Vaccination_of_infants/Pages/vaccine_premature_baby.aspx (accessed on 12 July 2022).
- 23. Pan American Health Organization. *Maternal and Neonatal Immunization Field Guide for Latin America and the Caribbean;* Pan American Health Organization: Washington, DC, USA, 2017.
- 24. Choi, K.; Wong, C.; Leong, K. Effectiveness of Macau hepatitis B vaccination programme for newborns from hepatitis B carrier mother. *HKJ Paediatr.* **2019**, *24*, 76–79.
- Rouers, E.D.; Berbers, G.A.; van Dongen, J.A.; Sanders, E.A.; Bruijning-Verhagen, P.; Priema Study Group. Timeliness of immunisations in preterm infants in the Netherlands. *Vaccine* 2019, *37*, 5862–5867. [CrossRef]
- Scheepers, E.D.; van Lier, A.; Drijfhout, I.H.; Berbers, G.; van der Maas, N.A.; de Melker, H.E.; Knol, M.J. Dutch national immunization schedule: Compliance and associated characteristics for the primary series. *Eur. J. Pediatr.* 2017, 176, 769–778. [CrossRef]
- 27. Ministry of Health. Immunisation Handbook 2020; New Zealand Government: Wellington, New Zealand, 2020.
- SNS24. National Vaccination Program. Porto, PT: SNS24. 2022. Available online: https://www.sns24.gov.pt/tema/vacinas/ programa-nacional-de-vacinacao/ (accessed on 12 July 2022).
- 29. Chen, C.Y.; Chen, H.L.; Chou, H.C.; Tsao, P.N.; Hsieh, W.S.; Chang, M.H. Weight-based policy of hepatitis B vaccination in very low birth weight infants in Taiwan: A retrospective cross-sectional study. *PLoS ONE* **2014**, *9*, e92271. [CrossRef] [PubMed]
- 30. UK Health Security Agency. Hepatitis B: The Green Book; UK Health Security Agency: London, UK, 2013; Chapter 18.
- Haber, P.; Schillie SHepatitis, B. *The Pink Book*; Centers for Disease Control and Prevention: Atlanta, GA, USA, 2021. Available online: https://www.cdc.gov/vaccines/pubs/pinkbook/hepb.html#Schedule (accessed on 12 July 2022).
- Kimberlin, D.W.; Brady, M.T.; Jackson, M.A. Red Book (2018): Report of the Committee on Infectious Diseases; AAP Committee on Infectious Diseases: Itasca, IL, USA, 2018.
- Phillips, R.M.; Goldstein, M.; Hougland, K.; Nandyal, R.; Pizzica, A.; Santa-Donato, A.; Staebler, S.; Stark, A.R.; Treiger, T.M.; Yost, E. Multidisciplinary guidelines for the care of late preterm infants. *J. Perinatol.* 2013, 1, S5–S22. [CrossRef] [PubMed]
- Kroger, A.T.; Atkinson, W.L.; Marcuse, E.K.; Pickering, L.K. General recommendations on immunization: Recommendations of the Advisory Committee on Immunization Practices (ACIP). MMWR. Recomm. Rep. 2016, 55, 1–48.
- Saari, T.N. American Academy of Pediatrics Committee on Infectious Diseases. Immunization of preterm and low birth weight infants. American Academy of Pediatrics Committee on Infectious Diseases. *Pediatrics* 2003, 112, 193–198. [CrossRef] [PubMed]
- Atkinson, W.L.; Pickering, L.K.; Schwartz, B.; Weniger, B.; Iskander, J.K.; Watson, J.C. General recommendations on immunization. Recommendations of the Advisory Committee on Immunization Practices (ACIP) and the American Academy of Family Physicians (AAFP). MMWR. Recomm. Rep. 2002, 51, 1–35.
- 37. Wilck, M.B.; Jin Xu, Z.; Stek, J.E.; Goveia, M.G.; Lee, A.W. Protective immune responses against Haemophilus influenza type b elicited by a fully-liquid DTaP-IPV-Hib-HepB vaccine (VAXELISTM). *Vaccine* **2021**, *39*, 1428–1434. [CrossRef]
- The World Bank. *Population, Total*; The World Bank Group: Washington, DC, USA, 2022; Available online: https://data.worldbank. org/indicator/SP.POP.TOTL (accessed on 23 September 2022).
- 39. Ramsay, M.; Gay, N.; Balogun, K.; Collins, M. Control of hepatitis B in the United Kingdom. Vaccine 1998, 16, S52–S55. [CrossRef]

- 40. Siddiqui, M.R.; Gay, N.; Edmunds, W.J.; Ramsay, M. Economic evaluation of infant and adolescent hepatitis B vaccination in the UK. *Vaccine* **2011**, *29*, 466–475. [CrossRef]
- Ferreri, R.; Adinolfi, B.; Limardi, C.; Franco, E.; Matano, A. Hepatitis B vaccination: Evaluation of a short-interval dosing schedule in low-weight newborns. *Curr. Ther.Res. Clin. Exp.* **1992**, *52*, 493–497. [CrossRef]
- 42. Ballesteros-Trujillo, A.; Vargas-Origel, A.; Alvarez-Munoz, T.; Aldana-Valenzuela, C. Response to hepatitis B vaccine in preterm infants: Four-dose schedule. *Am. J. Perinatol.* **2001**, *18*, 379–385. [CrossRef]
- Pourcyrous, M.; Korones, S.B.; Crouse, D.; Bada, H.S. Interleukin-6, C-reactive protein, and abnormal cardiorespiratory responses to immunization in premature infants. *Pediatrics* 1998, 101, E3. [CrossRef] [PubMed]
- Faldella, G.; Galletti, S.; Corvaglia, L.; Ancora, G.; Alessandroni, R. Safety of DTaP-IPV-HIb-HBV hexavalent vaccine in very premature infants. *Vaccine* 2007, 25, 1036–1042. [CrossRef] [PubMed]
- Gidengil, C.; Lieu, T.A.; Payne, K.; Rusinak, D.; Messonnier, M.; Prosser, L.A. Parental and societal values for the risks and benefits of childhood combination vaccines. *Vaccine* 2012, *30*, 3445–3452. [CrossRef] [PubMed]
- 46. Marshall, G.S.; Happe, L.E.; Lunacsek, O.E.; Szymanski, M.D.; Woods, C.R.; Zahn, M.; Russell, A. Use of combination vaccines is associated with improved coverage rates. *Pediatr. Infect. Dis. J.* **2007**, *26*, 496–500. [CrossRef] [PubMed]
- Marshall, H.; McIntyre, P.; Roberton, D.; Dinan, L.; Hardt, K. Primary and booster immunization with a diphtheria, tetanus, acellular pertussis, hepatitis B (DTPa-HBV) and Haemophilus influenzae type b (Hib) vaccine administered separately or together is safe and immunogenic. *Int. J. Infect. Dis.* 2010, 14, e41–e49. [CrossRef]
- Linder, N.; Vishne, T.H.; Levin, E.; Handsher, R.; Fink-Kremer, I.; Waldman, D.; Levine, A.; Ashkenazi, S.; Sirota, L. Hepatitis B vaccination: Long-term follow-up of the immune response of preterm infants and comparison of two vaccination protocols. *Infection* 2002, 30, 136–139. [CrossRef]
- 49. Lau, Y.L.; Tam, A.Y.; Ng, K.; Tsoi, N.; Lam, B.; Lam, P.; Yeung, C. Response of preterm infants to hepatitis B vaccine. *J. Pediatr.* **1992**, *121*, 962–965. [CrossRef]
- Huang, F.-Y.; Lee, P.-I.; Lee, C.-Y.; Huang, L.-M.; Chang, L.-Y.; Liu, S.-C. Hepatitis B vaccination in preterm infants. Arch. Dis. Child. Fetal Neonatal Ed. 1997, 77, F135–F138. [CrossRef]
- Huynh, G.; Nguyen, T.B.; Cao, N.N.; Phan, M.H.; Dang, T.B.H.; Nguyen, T.N.H. Hepatitis B birth dose among children in District 2 Hospital, Ho Chi Minh City, Vietnam: Prevalence and associated factors. *Can. J. Infect. Dis. Med. Microbiol.* 2020, 2020, 5680154. [CrossRef]
- 52. Downing, S.G.; Lagani, W.; Guy, R.; Hellard, M. Barriers to the delivery of the hepatitis B birth dose: A study of five Papua New Guinean hospitals in 2007. *PNG Med. J.* **2008**, *51*, 47–55.